



Test Report

No.HKHL1403014888SD

Date: MAR 19, 2014

Page 1 of 4

BIC GRAPHIC
14421 MYERLAKE CIRCLE
CLEARWATER PINELLAS
FL 33760 UNITED STATES

The following samples were submitted and identified on behalf of the client as:

ZIPPER SPORT PACK

SGS Case No. : HKHL140300010948
Style / Item No. : AP5001
Ref. No / P.O. No. : 3253
Quantity Submitted : 9 PCS (3 STYLES)
Manufacturer Date : 2014
Country of Origin : CHINA
Country of Destination : US & CANADA
Sample Receiving Date : MAR 11, 2014
Test Performing Date : MAR 11 TO 18, 2014

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.





Test Report

No.HKHL1403014888SD

Date: MAR 19, 2014

Page 2 of 4

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
1. As Per Client's Requirement	--
a) Lead content in Textiles and Plastic	PASS
2. Lead content in Metal (As Per Client's Requirement)	PASS
3. DEHP, BBP, DBP, DIDP, DINP and DnHP content (Client's Requirement)	PASS

Signed for and on behalf of
SGS Hong Kong Ltd.

Yeung Lai Lin, Zoe
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Results :

1. Client's Requirement

a) Lead content in Textiles and Plastic

Method : With reference to EPA 3050B. Analysis was performed by Atomic Absorption Spectrometry or Inductively Coupled Argon Plasma – Atomic Emission Spectrometry.

Test Item	Result (ppm)					Reporting Limit (ppm)	Client's Limit (ppm)
	1	2	3 – 4	5	6 – 7		
Lead (Pb)	27	37	ND	40	ND	20	100
Comment	PASS	PASS	PASS	PASS	PASS	--	--

Sample Description :

1. Black Cord (Rope) (#1 – AP5001)
2. Black Fabric (Body) (#2 – AP5001)
3. Blue Fabric (Body) (#4 – AP5001)
4. White Fabric (Zipper Tape) (#5 – AP5001)
5. Black Woven Band (Loop) (#6 – AP5001)
6. Apple Green Fabric (Body) (#8 – AP5001)
7. Charcoal Fabric (Body) (#9 – AP5001)

 Note : 1. ppm = parts per million
 2. ND = Not Detected

2. Lead content in Metal

Method : With reference to EPA 3050B, followed by analysis using Atomic Absorption Spectrometry (AAS).

Test Item	Result (ppm)	Reporting Limit (ppm)	Client's Limit (ppm)
	1		
Lead (Pb)	37	20	100
Comment	PASS	--	--

Sample Description :

1. Silvery Metal (Zipper Puller) (#3 – AP5001)

 Note : 1. ppm = parts per million
 2. ND = Not Detected

To be cont'd...

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Results (Cont'd):

3. DEHP, BBP, DBP, DIDP, DINP and DnHP content

Method : With reference to ASTM Method Designation D3421-75. Analysis was performed by Gas Chromatography / Mass Spectrometry.

Test Item	Result (%)		Reporting Limit (%)	Client's Limit (%)
	1 – 5			
Dibutyl Phthalate (DBP)	ND		0.003	0.1
Benzylbutyl Phthalate (BBP)	ND		0.003	0.1
Bis-(2-ethylhexyl) Phthalate (DEHP)	ND		0.003	0.1
Diisodecyl Phthalate (DIDP)	ND		0.010	0.1
Diisononyl Phthalate (DINP)	ND		0.010	0.1
Di-n-hexyl phthalate (DnHP)	ND		0.005	0.1
Comment	PASS		--	--

Sample Description :

1. Black Fabric (Body) (#2 – AP5001)
2. Blue Fabric (Body) (#4 – AP5001)
3. Black Woven Band (Loop) (#6 – AP5001)
4. Apple Green Fabric (Body) (#8 – AP5001)
5. Charcoal Fabric (Body) (#9 – AP5001)

- Note : 1. % = percentage by weight
 2. ND = Not Detected

Photo Appendix



***** End of Report *****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.